
McHale, 
Ballinrobe,

Co. Mayo, Ireland.

Tel: +353 94 9520300
Fax: +353 94 9520356

Email: sales@mchale.net

Spare Parts Book

R6272 & R6878

Website: www.mchale.net



This page is intentionally left blank

McHale R6272 & R6878



Introduction

The McHale R6272 & R6878 which you have purchased has been developed through years of constant research and development.

Given proper care and attention the R6272 & R6878 will give years of reliable and dependable performance. However it is important that

the operators manual is read and fully understood to achieve this, before the machine is operated. As part of this philosophy it is vital to

use only genuine McHale replacement parts, as these are manufactured to the same high standard as the original machine. These may

be obtained through your McHale dealer.

If any part of this manual is not fully understood, please contact your McHale dealer who will be able to answer any questions or queries

that you might have. It is important to quote the machine serial number when requiring spare parts or technical assistance. Space is

provided below to record the machine details:

Date of delivery:

Year of manufacture:

Serial number:

If you require further copies of this spare parts manual please 
quote part number CLT01067

McHale R6272 & R6878

Note: Due to a policy of continuous product development and improvement McHale Engineering reserve the right to alter machine specifications without prior notice.

Note: Parts described as left and right are done so according to the direction that the machine normally travels in.



Contents

Page No Document NoSection Section Page No Document No

Chassis

Headstock & drawbar (1051) SPD010516

Chassis (1054) SPD010548

Steering axle & wheels (1056) SPD0105610

Steering linkage & curtain (1062) SPD0106212

Slider arms & guard rails (1055) SPD0105514

Gearbox rotor RH (1052) SPD0105216

Gearbox rotor LH (1053) SPD0105318

Rotor arms & tines (1057) SPD0105720

Bogies & wheels R6272 (1061) SPD0106122

Bogies & wheels R6878 (1063) SPD0106324

McHale R6272 & R6878



This page is intentionally left blank

McHale R6272 & R6878



 1 

 2 

 3 

 4 

 5 

 6 

 8 

 10 

 11 

 12 

 13 

 14 

 15  16 

 17 

 18 

 19  20 

 21 

 22 

 23 

 24 

 25 

 26 

 27 

 28 

 29 

 30 

 31 

 32 

 33 

 34 

 35 

 36 

 37 

 38 

 39  40 

 41 

 42 

 43 

 44 

 45  46 

 47 

 48 

 49 

 50 

 51 

 52 

 53 

 54 

 55 
 56 

 57 

 58 

 39 

 29 

 21 

 21 

 8 

 37 

 17 

 21 

 16 

 18 

 24 

 7 

 9 

Headstock & drawbar (1051)

0SPD01051McHale R6272 & R6878Page 6



No. Part No Description Qty Description QtyNo. Part No
1CHASSIS BEAM FRONT RAKEACH016241

1HEADSTOCK RAKEACH016252

1ROPE HOLDER BRACKET WELD ASSYACH030663

1STAND RAKEADB001944

2LIGHT HOLDER BRACKET WELD ASSYALA010235

1Y-BEARING ROUND AND TRIANGULAR FLANGEDCBR003506

2BEARING GLACIER PM 5060 DXCBR020087

260MM AMBER REFLECTOR 07.039.000CEL006438

2FRONT SIDE MARKERCEL015909

1SETSCREW M10X16 Z/PCFA0002210

2BOLT M10X60 Z/PCFA0002711

2SETSCREW M12X25 Z/PCFA0003112

1GRUBSCREW M6X6CFA0005013

3SETSCREW M8X20 Z/PCFA0005214

8BOLT M8X35 Z/PCFA0005515

4SETSCREW M8X25 Z/PCFA0010216

5NUT M10 NYLOCCFA0012317

2NUT M16 NYLOCCFA0012818

1WASHER FLAT 1" Z/PCFA0013519

1WASHER FLAT 16MM Z/PCFA0014020

15WASHER FLAT 8MM Z/PCFA0014721

3SETSCREW M16X40 Z/PCFA0015122

8HOSE CLAMP COVER PLATE 14MMCFA0018323

7WASHER FLAT 10 MM Z/PCFA0020124

1BOLT M16X120 Z/PCFA0020925

1SETSCREW M10X20 Z/PCFA0002326

2WASHER SKM12CFA0025027

1WASHER SKM10CFA0025128

4WASHER SKM16CFA0025229

3NUT M10 Z/PCFA0025630

3SETSCREW M10X35 Z/PCFA0031131

4NUT M5 NYLOCCFA0032132

1614MM HOSE CLAMPCFA0037433

1BOLT M16 X 80 Z/PCFA0049834

1ROLL PIN 5X40 Z/PCFA0055535

2ROLL PIN 10X50 Z/PCFA0058836

2GREASE NIPPLE 1/8 BSP STCFA0059037

1JUBLIEE CLIP 87MM-112MMCFA0113238

3JUBLIEE CLIP 87MM-112MMCFA0113339

4SETSCREW M5X20 PAN HEAD Z/PCFA0231640

1GUARD FRONT RAKECGD0044141

1BUSH 10X25X12CMH0180342

1PIN 25X107 STEPPEDCMH0181243

1BUSH 16.5X25X83CMH0181544

1PIN 50X325 SQUARE HEADSTOCK PIVOTCMH0182245

1PIN 30X120 C/W CROSS HOLESCMH0182346

1BUSH SQUARE 60X60X75CMH0183547

1Y GEARBOX 45 DEGREE. 1:1 30KW (RAKE)CMT0041648

1MACHINE MANUAL HOLDER CIRCULARCPL0022149

1BALL KNOB TYPE C DIN 319 (RAKE)CPL0025650

2SQUARE INSERT & GLIDE 80X6X22CPL0025851

1SPRING COMPRESSION (RAKE)CSG0031252

1FLANGE PTO HOLDERCTP0055653

1PTO HOLDER (RAKE)CTP0055754

2LIFTARM PIN HEADSTOCKCTP0055955

13 MM L SPACERCZC0551856

16 MM L PTO HOLDERCZF0882957

212 MM L WEARING PLATECZI0425458

0SPD01051McHale R6272 & R6878Page 7



 1 
 2 

 3 

 4 

 5 

 6 

 7 

 8 

 9 

 10 

 11 

 12 

 13  14 

 15 

 16 

 17 

 18 

 19 

 20 

 21 

 22 

 23 

 24 

 25 

 26 

 27 

 28 

 29 

 30 

 31 

 32 

 33 

 34 

 35 

 36  37 

 38 
 39 

 40 

 41 

 42 

 43 

 44 

 45 

 46 

 47 

 48 

 49 

 50 

 51 

 52 
 53 

 54 

 55 

 56 

 57 

 58 

 59 

 60 

 61 

 62 

 63 

 64 

 65 

 66 

 67 

 68 

 54 
 55 

 58 
 31 

 6 

 23 

 33 
 59 

 7  12 

 12 

 64 

 44 

 33 

 63 

 41 

 50 

 60 

 66 

 31 

 35 

 18 

 47 

 26 

 22 

 15 

 49 
 61 

 11 

 33 

 12 

 39 

 51 
 28 

 67 

 42 

 13 

 24 

 27 

 41 

 53 

 28 

 31 

Chassis (1054)

0SPD01054McHale R6272 & R6878Page 8



No. Part No Description Qty Description QtyNo. Part No
1CHASSIS BEAM RAKEACH016231

1CARRIER ARM LHS RAKEACH016262

1CARRIER ARM RHS RAKEACH016273

1ARM STOPPER RHS (RAKE)ACH016294

1ARM STOPPER LHS (RAKE)ACH016305

2SPRING ADJUSTER END (RAKE)ACN001826

2THREADED END SPRINGACN001837

1ROPE HOLDER (RAKE)ACN001848

2EXTENSION SPRING ASSY (RAKE)ARK000349

2BUFFER RUBBER 50X21 M10X28CBE0000210

2BEARING GLACIER PM 2825 DXCBR0034411

4BEARING GLACIER PM 3030 DXCBR0034512

4BEARING GLACIER PM 5530 DXCBR0034913

260MM AMBER REFLECTOR 07.039.000CEL0064314

4ROLL_PINCFA0001015

2SETSCREW M10X30CFA0002516

2BOLT M8X35 Z/PCFA0005517

24SETSCREW M12X45 Z/PCFA0006518

2SETSCREW M8X16 Z/PCFA0010119

8SETSCREW M8X25 Z/PCFA0010220

6NUT M10 NYLOCCFA0012321

23NYLOC_NUT M12CFA0012422

2NUT M16 NYLOCCFA0012823

27NUT M6 NYLOCCFA0013124

4NUT  M8 NYLOC Z/PCFA0013225

22WASHER FLAT 12MM Z/PCFA0013826

30WASHER FLAT 6MM Z/PCFA0014427

14WASHER FLAT 8MM Z/PCFA0014728

2HOSE CLAMP COVER PLATE 14MMCFA0018329

6WASHER FLAT 10 MM Z/PCFA0020130

6NUT M16 Z/PCFA0023131

2WASHER_SKM8CFA0024932

28WASHER SKM16CFA0025233

2SETSCREW M10X35 Z/PCFA0031134

4SETSCREW M16X55 Z/PCFA0034935

414MM HOSE CLAMPCFA0037436

2WASHER FLAT 30MM LIGHT Z/PCFA0039037

3BOLT M6X60 ZPCFA0051638

4SETSCREW M8X35 CSK ZPCFA0058139

20BOLT M6X20 CSK ZPCFA0058740

6ROLL PIN 10X50 Z/PCFA0058841

4GREASE NIPPLE 1/8 BSP STCFA0059042

4BOLT M6X30 CSK HEAD 8.8 Z/PCFA0115143

13NUT M16 NYLOC 10.9 Z/PCFA0116944

13BOLT M16X55 10.9 Z/PCFA0117045

6ADAPTOR 1/4"M 3/8"MCHY0203246

4BEARING HOUSING RAKE ARM PIVOTCMH0179247

2PIN 30X255 C/W CROSS HOLESCMH0181748

2PIN 28X87CMH0182149

2PIN 30X200 C/W CROSS HOLECMH0182750

2BACK DOOR WEAR PLATE (VAR BALER)CPL0011151

2WEAR STRIP ADJUSTABLE ARMCPL0025352

4WEAR STRIP ADJUSTABLE ARMCPL0025453

2HYDRAULIC RAM RAKE 250 BARCRA0080254

2SPRING TENSION (RAKE)CSG0031355

2PARKING CHOCKS BALECTP0007556

2BRACKET FOR PARKING CHOCKCTP0007657

2SPRING INSERT (RAKE)CTP0055158

2SPRING INSERT FOR RAKE (NO THREAD)CTP0055259

2ARM ADJUSTER BLOCKCTP0055860

2ARM LOCK HOOKCTP0058461

1VALVE FLOW DIVIDER COMBINER 20CVA0072562

2CHS 42.4X5X41CXT0219263

61.5 MM L SHIM FOR RAKE ARMCZB0472764

11.5 MM L DIVERTER VALVE COVER PLATECZB0473965

23 MM L SUPPORT PLATE FOR SLIDER BLOCKCZC0553066

46 MM L FIXING PLATE OF BEARING HOUSECZF0876167

16 MM L FLOW DIVIDER VALVE HOLDERCZF0876468

0SPD01054McHale R6272 & R6878Page 9



 1 

 2 

 3 

 4 

 5 

 6 

 8 

 9 

 10 

 11 

 12 

 13 

 14 

 15 

 16 

 17 

 18 

 19 

 20 

 21 

 22 

 23 
 25 

 26 

 28 

 29 

 30 

 31 

 32 

 33 

 34 

 35 

 36 

 37 

 38 

 39 

 40 

 41 

 42 

 43 

 44 

 45 

 46 

 47 

 48 

 49 

 41 

 7 

 13 

 17 

 48 

 46 

 25 

 22 

 30 

 8  7 

 21 

 19 

 15 

 6 

 27 

 45 

 31 

 44 

 18 

 16 

 9 

 49 

 27 

 16 

 18 

 47 

 14 
 18 

 16 

 24 

 27 

 36 

 23 

 22 

 24 

 7 

 23 

 22 

 27 
 22 

Steering axle & wheels (1056)

0SPD01056McHale R6272 & R6878Page 10



No. Part No Description Qty Description QtyNo. Part No
1CHASSIS FRAME BACK (RAKE)ACH016311

1STEERING ARM LHS RAKEALA009422

INCLUDES LIGHTS, MARKER-BOARD, REG-PLATE, MUDGUARD, BRACKETS & FASTENERS

1RAKE BACK LIGHT LHS ASSYARK000023

INCLUDES LIGHT, MARKER-BOARD, MUDGUARD, BRACKETS & FASTENERS

1RAKE BACK LIGHT RHS ASSYARK000034

1STEERING ARM WELD ASSY RHS RAKEARK000495

2AXLE STUB 6 STUD KNOTT (RAKE)CAX002076

4BEARING GLACIER PM 5060 DXCBR020087

2REFLECTOR REAR TRIANGULAR REDCEL000778

260MM AMBER REFLECTOR 07.039.000CEL006439

1LIGHT F550 (2012 MODEL) LHSCEL0070010

1LIGHT F550 (2012 MODEL) RHSCEL0070111

1REG PLATE LIGHT 900MM (RADEX)CEL0072012

2SETSCREW M12X35 Z/PCFA0003313

4SETSCREW M8X16 Z/PCFA0010114

4NYLOC_NUT M12CFA0012415

29NUT  M8 NYLOC Z/PCFA0013216

2WASHER FLAT 12MM Z/PCFA0013817

33WASHER FLAT 8MM Z/PCFA0014718

4WASHER SKM12CFA0025019

14WASHER SKM16CFA0025220

4BOLT M12X50 Z/PCFA0027221

10NUT M5 NYLOCCFA0032122

6WASHER FLAT 5MM Z/PCFA0033723

8SETSCREW M8X20 CUPHEAD SQ ZPCFA0050624

2GREASE NIPPLE 1/8 BSP STCFA0059025

1BOLT M8X25 CUP SQ Z/PCFA0059126

18BOLT M8X30 CUPHEAD SQ Z/PCFA0084927

7NUT M16 NYLOC 10.9 Z/PCFA0116928

7BOLT M16X55 10.9 Z/PCFA0117029

4SETSCREW M5X20 PAN HEAD Z/PCFA0231630

2MUDGUARD 380X780 (RAKE)CPL0025531

1DECAL 40KM SPEED LIMIT TUV SPECCST0071932

1MARKER STICKER BOARD DIN11030 423X423 RHSCST0092433

1MARKER STICKER BOARD DIN11030 423X423 RHSCST0092534

2TYRE 380/55 R17 VERDESTEINCWH0006235

2WHEEL ASSEMBLEY 380/55-17 VERDESTEIN 6 STUD RIMCWH0026836

2WHEEL RIM 13.00X17 6 STUD 0 OFFESETCWH0026937

11.5 MM L BACK GUARD PLATECZB0472138

12 MM L REG PLATE HOLDERCZB0472439

1SPEED LIMIT STICKER HOLDER PLATECZB0472540

23 MM L SPACERCZC0551841

14 MM L LIGHT BRACKET LHSCZD0522242

14 MM L LIGHT BRACKET RHSCZD0522343

24 MM L MUD GUARD HOLDERCZD0523244

24 MM L MUD GUARD SPACERCZD0523345

25 MM L FIXING DISCCZE0436446

45 MM L TABLE HOLDERCZE0436547

28 MM L DISCCZG0495048

210 MM L SPACER FOR BACK LIGHTCZH0866749

0SPD01056McHale R6272 & R6878Page 11



 1 

 2  3 

 4 

 5 

 6 

 7 

 8 

 9 

 10 

 11 

 12 

 13 

 14 

 15 

 16 

 17 

 18 

 19 

 20 

 21 

 22 

 23 

 24 

 25 

 26 

 27 

 28 

 29 

 30 

 31 

 32 

 33 

 34 

 35 

 36 

 37 

 38 

 39 

 40 

 41 

 42 

 43 

 44 

 45 

 46 

 47 

 48 

 49 

 50 

 51 
 52 

 53 

 54 
 55 

 56 

 57 

 58 
 59 

 16 

 38 

 38 

 44 

 42 

 13 

 32  15 

 46 

 22 

 28 

 47 

 38 

 44 

 6 

 19  25 

 23 

 56 

Steering linkage & curtain (1062)

0SPD01062McHale R6272 & R6878Page 12



No. Part No Description Qty Description QtyNo. Part No
1CANVAS HOLDER (RAKE)ACN001891

2TIE ROD RAKEALA009372

1PUSH STEERING ROD (REAR) RAKEALA009393

1PUSH ROD FRONT (RAKE)ALA009524

1CANVAS LIFTER PIVOT (RAKE)ALA009535

2PUSH ROD RAKE STEERINGARK000046

INCLUDES BUSHINGS ITEMS 13 & 14

1STEERING ARM ASSEMBLY RAKEARK000057

INCLUDES BUSHINGS ITEM 13

1PUSH STEERING ROD ASSY RAKEARK000068

1PUSH STEERING ROD ASSY RAKEARK000079

1PUSH ROD BENT ASSY RAKEARK0000810

1CANVAS SWATH DIVIDER ASSY RAKEARK0003511

1CANVASS SWATH DIVIDER (RAKE)CBE0035112

3BEARING GLACIER PM 2020 DXCBR0009613

2BEARING GLACIER PM 3520 DXCBR0034614

3SPLIT PIN 4X50 Z/PCFA0002115

6SETSCREW M10X25 Z/PCFA0002416

2BOLT M12X60 Z/PCFA0007617

8SETSCREW M6X25 Z/PCFA0009818

4SETSCREW M6X20 Z/PCFA0011519

8NUT M10 NYLOCCFA0012320

8NUT M12 NYLOCCFA0012421

5NUT M16 NYLOCCFA0012822

12NUT M6 NYLOCCFA0013123

2WASHER FLAT 16MM Z/PCFA0014024

4WASHER FLAT 6MM Z/PCFA0014425

8WASHER MUDWING M6 32MM ODCFA0014526

8WASHER FLAT 10 MM Z/PCFA0020127

4NUT M16 Z/PCFA0023128

6WASHER SKM10CFA0025129

4WASHER SKM16CFA0025230

12SETSCREW M10X35 Z/PCFA0031131

3WASHER FLAT 20MM Z/PCFA0041332

1BOLT M16 X 80 Z/PCFA0049833

1ROLL PIN 10X50 Z/PCFA0058834

1GREASE NIPPLE 1/8 BSP STCFA0059035

2BOLT M12X70 ZPCFA0059236

2NUT M24X1.50 THIN LTH DIN936CFA0114937

5NUT M24X1.50 THIN MF DIN936CFA0115038

2NUT M16 NYLOC 10.9 Z/PCFA0116939

2BOLT M16X65 10.9 Z/PCFA0117140

2BUSH 12.5X30X32CMH0181141

3PIN 25X55 STEPPED 20CMH0183442

4PLASTIC BUSH STEERING ARMCPL0025143

3CLEVIS TRACK ROD ENDCPT0010744

4SPRING CANVAS RETAINER (RAKE)CSG0031145

4BALL JOINT M16 DIN71802�CTP0050646

3BALL JOINT M24X1.5 RHS EXT THREAD M14X1.5CTP0053847

2BALL JOINT M24X1.5 LHS EXT THREAD M14X1.5CTP0053948

1ROD 16X510CXR0027949

1ROD 16X200CXR0028050

13 MM L CANVAS HOLDER L - PIECECZC0556951

13 MM L CANVAS HOLDER PIECECZC0557052

15 MM L SPACER 35X55X5CZE0436753

26 MM L BRACKETCZF0882554

26 MM L BRACKET BENTCZF0882655

36 MM L ARMCZF0882756

16 MM L ARM BENTCZF0882857

26 MM L LOCKING PLATECZF0886358

16 MM L LOCKING PLATECZF0886459

0SPD01062McHale R6272 & R6878Page 13



 1 

 2 

 3 

 4 

 5 

 6 

 7 

 8 

 9 

 10 

 11 

 12 

 13 

 14 

 16 

 17 

 18 

 20 

 21 

 22 

 23 

 24 

 25 

 26 

 28 

 29 

 30 

 31 

 32 

 33 

 35 

 36 

 37 

 38 

 39 

 40  41 

 42 

 43 

 44 

 45 

 46 

 47 

 48 

 49 

 50 

 51 

 52 

 53 

 54 

 54 

 19 

 15 

 35 

 44 

 53 

 43 

 35 

 49 

 12 

 33  34 

 22 

 27 

 19 

 11 

 24 

 14  10 

 19 

 13 

 18 

 21  23 
 45 

 32 

 30 

 24 

 18 

 24 
 29 

 32 

 26 

 21 

 24 

 18 

 32 
 23 

 21 

 24 

 18 

 19  25 

 27 

 35 

 15 

 19 
 27 

 19 

 27 

 31 

 12 

 34 

 36 

 18 

 2 

 50 

 37 

 12  48 

 23 

 17 

 36 

 46 

Slider arms & guard rails (1055)

0SPD01055McHale R6272 & R6878Page 14



No. Part No Description Qty Description QtyNo. Part No
1GEARBOX MTG FRAME RHSACH016341

2GEARBOX MOUNTING FRAME SWIVELACH016352

1GEARBOX MTG FRAME LHSACH016383

1ARM INNER SLIDING LHS (6878)ACH016364

1SLIDING ARM 6272 LHS WELD ASSYACH030624

1ARM INNER SLIDING RHS (6878)ACH016375

1SLIDING ARM 6272 RHS WELD ASSYACH030635

1RAIL GUARD HOLDER (6878) RHSACH016336

1RAIL GUARD HOLDER RHS WELD ASSY 6272ACH030646

1RAIL GUARD HOLDER (6878) LHSACH016327

1RAIL GUARD HOLDER LHS WELD ASSY 6272ACH030657

1SWARTH WIDTH INDICATOR (6878)ACN001858

1WIDTH INDICTAOR RAKE 6272ALA009928

2CAP PLAS INSERT 1"CBC000109

2BLANKING CAP F5600 PLATFORMCBC0015410

2BUFFER RUBBER 50X21 M10X28CBE0000211

8BEARING GLACIER PM 3530 DXCBR0034712

2SETSCREW M10X25 Z/PCFA0002413

8BOLT M16X100 Z/PCFA0004014

6SETSCREW M16X45 Z/PCFA0007415

1SETSCREW M6X40 Z/PCFA0009916

6SETSCREW M8X16 Z/PCFA0010117

8NUT M10 NYLOCCFA0012318

22NUT M16 NYLOCCFA0012819

1NUT M6 NYLOCCFA0013120

12NUT  M8 NYLOC Z/PCFA0013221

4WASHER FLAT 6MM Z/PCFA0014422

12WASHER FLAT 8MM Z/PCFA0014723

12WASHER FLAT 10 MM Z/PCFA0020124

8SETSCREW M16X35 Z/PCFA0022925

18WASHER_SKM8CFA0024926

22WASHER SKM16CFA0025227

2SETSCREW M6X10 Z/PCFA0026928

2SETSCREW M10X35 Z/PCFA0031129

2SETSCREW M10X40 Z/PCFA0031230

8SETSCREW M16X55 Z/PCFA0034931

12SETSCREW M8X30 Z/PCFA0049132

4OILER FITTING 90 DEG 1/8" BSPCFA0054233

4ROTOR BEARING GREASE FITTINGCFA0055034

8ROLL PIN 10X50 Z/PCFA0058835

6GREASE NIPPLE 1/8 BSP STCFA0059036

4CIRCLIP 25MM EXTERNAL DIN471CFA0100737

1GUARD OUTER RAKE RHS (6878)CGD0044038

1RAIL GUARD RHS OUTER WELD 6272CGD0045338

1GUARD TUBULAR FRONT RHS (6878)CGD0043939

1RAIL GUARD RHS FRONT WELD ASSY 6272CGD0045539

1RAIL GUARD OUTER LHS (6878)CGD0043840

1RAIL GUARD LHS OUTSIDE WELD ASSY 6272CGD0045640

1GUARD TUBULAR FRONT LHS (6878)CGD0043741

1RAIL GUARD LHS FRONT WELD ASSY 6272CGD0045741

1BUSH 7X20X20CMH0181042

2PIN 35X220 C/W CROSS HOLESCMH0183643

2PIN 35X265 C/W CROSS HOLESCMH0183744

2RAIL GUARD LOCKING PIECE RAKECPL0027845

2RAM HYD 40X30 210 BAR (6878)CRA0080346

2HYD RAM 40X30 L=960 WIDTH ADJ.RAKE-6272CRA0082046

12 MM L WIDTH MARKER SCALE R-6878CZB0263947

12 MM L WIDTH MARKER SCALE R6272CZB0264047

21.5 MM L COVER PLATECZB0472848

23 MM L WASHER 35.5X50X3CZC0553749

44 MM L WASHER 25X45X4CZD0523750

USED ON 6272 MACHINES ONLY

14 MM L BUFFER HOLDERCZD0525451

USED ON 6272 MACHINES ONLY

14 MM L BUFFER HOLDERCZD0525552

28 MM L WASHER 35.5X50X8CZG0495153

212 MM L SUSPENSOR PLATECZI0425654

0SPD01055McHale R6272 & R6878Page 15



47

40
4

2
37 32 33 24 3 18 26

43
9

55

5

30

50

52

54

60
585956626157

61
62

27 63

64

15

29

53

28

19

13

6

45

51

17

46

35

39

8

35

7

5

34

44

31

10

36

38

41

48

23

49
21

11

12

42

16

20

14

5

25

30

22

43

GREASE

1

65

Gearbox rotor RH (1052)

1SPD01052McHale R6272 & R6878Page 16



No. Part No Description Qty Description QtyNo. Part No
1GEARBOX RAKE ROTARY 13 ARM RHSCMT004171

1GEARBOX RAKE ROTARY 11 ARM RHSCMT004601

1SHIM KIT 40.3x51.5CFA011752

1SHIM 40.3x0.8CFA011763

1SHIM 40.3x2.0CFA011774

3SHIM KIT 60.3x71.7CFA011785

1SHIM 71.7x0.8CFA011796

1SHIM 71.7x1.0CFA011807

1SHIM 67.7x55.3x0.5CFA011818

1SHIM KIT 69.0x79.9CFA011829

8BOLT M10x20CFA0118310

1SHIM KIT 75.2X87.3CFA0118411

1SHIM 75.2X84.8X2.0CFA0118512

8BOLT M10x22 8.8CFA0118613

1CAM RAKE ROTORCMT0048014

1COVER GEARBOX UPPER 13 ARMSCMT0048115

1COVER GEARBOX UPPER 11 ARMSCMT0049315

1COVER GEARBOX LOWER 13 ARMSCMT0048216

1COVER GEARBOX LOWER 11 ARMSCMT0049416

1HOUSING PTO INPUT CASTINGCMT0048317

1SHAFT PINION PTO Z10 M4.05CMT0048418

1CROWN WHEEL Z92 M4.05 ROTOR RAKECMT0048519

1FLANGE COVER LOWERCMT0048620

1HUB JOINT ROTOR RAKECMT0048721

1FLANGE COVER UPPERCMT0048822

1LEVER CAM ADJUSTERCMT0048923

1SHIM ROTORCFA0118724

1SPACER 60.3X76.1X23CMH0191625

1SPACER SHIM 55.3X85X2CFA0118826

13COVER SPACER 13 ARMSCPL0028227

11COVER SPACER 11 ARMSCPL0028327

1LABYRINTH SEAL MOLDED ROTORCSE0017228

1SHAFT CENTRE ROTOR RAKECMT0049029

2BEARING 6212 2 RSCBR0004830

1BEARING 6015 2RSCBR0036631

1TAPERED ROLLER BEARING 30208 40X80X20CBR0011532

1BEARING TAPER ROLLER 32208 40X80X25CBR0032133

8BOLT M8X25 SOC CAP Z/PCFA0090934

2LOCKNUT M55X2  H11CFA0118935

QTY IS 33 FOR CMT00460

39NUT M10 NYLOC Z/PCFA0012336

1NILOS WASHER 30208 AVCBR0036737

QTY IS 33 FOR CMT00460

39WASHER SKM10CFA0025138

2SPRING WASHER 55X81X1,25BONCFA0119039

1CIRCLIP 40MM EXTERNAL DIN 471CFA0055140

1CIRCLIP 60MM EXTERNAL DIN 471CFA0051341

1CIRCLIP 75MM EXTERNAL HEAVY DUTY DIN471CFA0070442

2CIRCLIP 80MM INTERNAL DIN 472CFA0088243

1CIRCLIP INTERNAL D115 H4 UNI7437CFA0119144

1CIRCLIP 110 INTERNAL DIN 472CFA0063145

1PLUG ROTOR RAKECHY0049146

1SEAL RADIAL DOUBLE LIP 35X80X10CSE0013247

1O-RING OR-3231 ROTORCSE0017348

1GREASE NIPPLE M8X1.25 STRAIGHTCFA0011849

1GREASE NIPPLE M8X1.25X90 DEGREECFA0006250

1O RING 2300 (1.78x75.92)CSE0017451

1KEY 14X9X70 STRAIGHTCFA0089952

4SCREW FLANGED HEX HEAD M5x10 DIN9621 8.8CFA0119253

QTY IS 33 FOR CMT00460

39BOLT M10X110 CUPHEAD DIN603CFA0102754

3GREASE GADUS S2 V220AD 2XLU0003355

1SHIM KIT 40.3x51.5CFA0119356

1HOUSING ARM ROTORCMT0049157

1LEVER CAM FOLLOWERCMT0049258

1SHAFT �40 ROTOR ARMCMH0191759

1ROLLER BEARING SPECIAL 17x47x15 ROTOR ARMCBR0036860

2BEARING 6008 2RSCBR0007661

2CIRCLIP INTERNAL 68 UNI7437CFA0119462

1ROLLPIN 8x55UNI6873-71CFA0033563

1ROLL PIN HEAVY 14x55 DIN1481CFA0119564

QTY IS 11 FOR CMT00460 (INCLUDES ITEMS 27 & 56 THROUGH 64)

13ARM ROTOR ASSEMBLYCMT0049565

1SPD01052McHale R6272 & R6878Page 17



7

5

34

44

31

10

36

38

41

48

23

49
21

11

12

42

16

20

14

5

25

30

22

47

40
4

2
37 32 33 24 3 18 26

43
9

55

5

30

50

52

54

60
585956626157

61
62

15

29

53

28

19

13

6

45

51

17

46

35

39

8

35

43

GREASE

1

65

27
63

64

Gearbox rotor LH (1053)

1SPD01053McHale R6272 & R6878Page 18



No. Part No Description Qty Description QtyNo. Part No
1GEARBOX RAKE ROTARY 13 ARM RHSCMT004181

1GEARBOX RAKE ROTARY 11 ARM RHSCMT004611

1SHIM KIT 40.3x51.5CFA011752

1SHIM 40.3x0.8CFA011763

1SHIM 40.3x2.0CFA011774

3SHIM KIT 60.3x71.7CFA011785

1SHIM 71.7x0.8CFA011796

1SHIM 71.7x1.0CFA011807

1SHIM 67.7x55.3x0.5CFA011818

1SHIM KIT 69.0x79.9CFA011829

8BOLT M10x20CFA0118310

1SHIM KIT 75.2X87.3CFA0118411

1SHIM 75.2X84.8X2.0CFA0118512

8BOLT M10x22 8.8CFA0118613

1CAM RAKE ROTORCMT0048014

1COVER GEARBOX UPPER 13 ARMSCMT0048115

1COVER GEARBOX UPPER 11 ARMSCMT0049315

1COVER GEARBOX LOWER 13 ARMSCMT0048216

1COVER GEARBOX LOWER 11 ARMSCMT0049416

1HOUSING PTO INPUT CASTINGCMT0048317

1SHAFT PINION PTO Z10 M4.05CMT0048418

1CROWN WHEEL Z92 M4.05 ROTOR RAKECMT0048519

1FLANGE COVER LOWERCMT0048620

1HUB JOINT ROTOR RAKECMT0048721

1FLANGE COVER UPPERCMT0048822

1LEVER CAM ADJUSTERCMT0048923

1SHIM ROTORCFA0118724

1SPACER 60.3X76.1X23CMH0191625

1SPACER SHIM 55.3X85X2CFA0118826

13COVER SPACER 13 ARMSCPL0028227

11COVER SPACER 11 ARMSCPL0028327

1LABYRINTH SEAL MOLDED ROTORCSE0017228

1SHAFT CENTRE ROTOR RAKECMT0049029

2BEARING 6212 2 RSCBR0004830

1BEARING 6015 2RSCBR0036631

1TAPERED ROLLER BEARING 30208 40X80X20CBR0011532

1BEARING TAPER ROLLER 32208 40X80X25CBR0032133

8BOLT M8X25 SOC CAP Z/PCFA0090934

2LOCKNUT M55X2  H11CFA0118935

QTY IS 33 FOR CMT00461

39NUT M10 NYLOC Z/PCFA0012336

1NILOS WASHER 30208 AVCBR0036737

QTY IS 33 FOR CMT00461

39WASHER SKM10CFA0025138

2SPRING WASHER 55X81X1,25BONCFA0119039

1CIRCLIP 40MM EXTERNAL DIN 471CFA0055140

1CIRCLIP 60MM EXTERNAL DIN 471CFA0051341

1CIRCLIP 75MM EXTERNAL HEAVY DUTY DIN471CFA0070442

2CIRCLIP 80MM INTERNAL DIN 472CFA0088243

1CIRCLIP INTERNAL D115 H4 UNI7437CFA0119144

1CIRCLIP 110 INTERNAL DIN 472CFA0063145

1PLUG ROTOR RAKECHY0049146

1SEAL RADIAL DOUBLE LIP 35X80X10CSE0013247

1O-RING OR-3231 ROTORCSE0017348

1GREASE NIPPLE M8X1.25 STRAIGHTCFA0011849

1GREASE NIPPLE M8X1.25X90 DEGREECFA0006250

1O RING 2300 (1.78x75.92)CSE0017451

1KEY 14X9X70 STRAIGHTCFA0089952

4SCREW FLANGED HEX HEAD M5x10 DIN9621 8.8CFA0119253

QTY IS 33 FOR CMT00461

39BOLT M10X110 CUPHEAD DIN603CFA0102754

3GREASE GADUS S2 V220AD 2XLU0003355

1SHIM KIT 40.3x51.5CFA0119356

1HOUSING ARM ROTORCMT0049157

1LEVER CAM FOLLOWERCMT0049258

1SHAFT �40 ROTOR ARMCMH0191759

1ROLLER BEARING SPECIAL 17x47x15 ROTOR ARMCBR0036860

2BEARING 6008 2RSCBR0007661

2CIRCLIP INTERNAL 68 UNI7437CFA0119462

1ROLLPIN 8x55UNI6873-71CFA0033563

1ROLL PIN HEAVY 14x55 DIN1481CFA0119564

QTY IS 11 FOR CMT00461 (INCLUDES ITEMS 27 & 56 THROUGH 64)

13ARM ROTOR ASSEMBLYCMT0049565

1SPD01053McHale R6272 & R6878Page 19



 1 

 2 

 3 

 4 

 5 

 6 

 7 

 8 

 9 

 10 

 11 

 12 

 13 

 14 
 15 

 16 

 17 

 18 

 19 

 20 

 21 
 22 

 23 

 24 

 25 

 26 

 27 

 28 

 29 

 30 
 31 

 32 

 33 

 34 

 35 

 36 

 37 
 38 

 39 

 40 

 41 

 42 
 43 

 43 
 42 

 11 
 40 

 32 

 33 

 14 

 3 

 10 

 20 

 30 
 41 

 1 

 35 
 15 

 18 

 21 

 2  25 

 16 
 12 

 28 

 34 

 24 

 29 

 12 
 37 

 26 

 4 

 16 
 5 

 9 

 12 
 27 

 19 

 16 

 22 

 23 
 31 

 36 

 17 

 13 

Rotor arms & tines (1057)

0SPD01057McHale R6272 & R6878Page 20



No. Part No Description Qty Description QtyNo. Part No
2HEIGHT ADJUSTER GEAR WELD ASSYACH030611

2HEIGHT ADJUSTER WHEEL Z26ACN001862

26TINE ARM RAKE 6878ALA009283

22TINE ARM RAKE 6272ALA009353

2HEIGHT INDICATOR WELD ASSYALA010164

2HEIGHT ADJ SHAFT WELD ASSYALA010215

2HEIGHT ADJ GEAR ASSY R-6878ARK000206

2HEIGHT ADJ GEAR ASSY R-6272ARK000396

13TINE ARM ASSY RHS R6878ARK000307

11TINE ARM ASSY RHS R6272ARK000457

13TINE ARM ASSY LHS R6878ARK000318

11TINE ARM ASSY LHS R6272ARK000478

2BEARING THRUST 51205CBR003529

4SETSCREW M10X20 Z/PCFA0002310

QTY IS 88 FOR R6272 & 104 FOR R6878 MACHINE

104BOLT M12X90 Z/PCFA0003411

6SETSCREW M8X25 Z/PCFA0010212

2NUT M10 NYLOCCFA0012313

QTY IS 88 FOR R6272 & 104 FOR R6878 MACHINE

104NUT M12 NYLOCCFA0012414

4NUT M6 NYLOCCFA0013115

6NUT  M8 NYLOC Z/PCFA0013216

2WASHER MUDWING M10X38MM ODCFA0013417

8WASHER FLAT 6MM Z/PCFA0014418

4WASHER FLAT 8MM Z/PCFA0014719

4WASHER SKM10CFA0025120

4SETSCREW M6X35 Z/PCFA0025321

QTY IS 44 FOR R6272 & 52 FOR R6878 MACHINE

52ROLL PIN 12X60 ZPCFA0050422

QTY IS 44 FOR R6272 & 52 FOR R6878 MACHINE

52ROLL PIN M7X60CFA0064223

2KEY 6X6X20 DIN6885CFA0115324

4NUT M20X1.5 FINE THREAD 8. THIN Z/PCFA0117225

2BUSH 8X20X7.5 Z/PCMH0135626

2BUSH 20X27X8CMH0184127

2HANDLE PLASTIC HEIGHT ADJUSTERCPL0025228

2SLEEVE PA 6 20X25X30CPL0026529

4SLEEVE PA 6 20X23X8CPL0026630

QTY IS 88 FOR R6272 & 104 FOR R6878 MACHINE

104TYNE RAKECTN0002931

QTY IS 88 FOR R6272 & 104 FOR R6878 MACHINE

104BASE PLATE FOR RAKE TYNECTP0054132

QTY IS 88 FOR R6272 & 104 FOR R6878 MACHINE

104FIXING ELEMENT FOR RAKE TYNECTP0054233

2ROD 20X2130 CRANK ARM (RAKE)CXR0028834

USED ON R6878 MACHINE ONLY

2TUBE CHS 26.9X3X298CXT0100835

USED ON R6272 MACHINE ONLY

2TUBE CHS 26.9X3.4X98CXT0427835

24 MM L BRACKETCZD0525236

24 MM L HEIGHT INDICATORCZD0525337

15 MM L HGT ADJ HANDLE BRKT LHSCZE0437338

15 MM L HGT ADJ HANDLE BRKT RHSCZE0437439

QTY IS 88 FOR R6272 & 104 FOR R6878 MACHINE

1045 MM L WASHER FOR TINECZE0437740

26 MM L GEAR BRACKETCZF0882041

QTY IS 22 FOR R6272 & 26 FOR R6878 MACHINE

268 MM L TINE RETAINER PIECECZG0495642

QTY IS 22 FOR R6272 & 26 FOR R6878 MACHINE

268 MM L TINE RETAINER PIECECZG0495743

0SPD01057McHale R6272 & R6878Page 21



 4 

 5 

 6 

 7 

 8 

 9 

 10 

 11 

 12 

 17 

 18 

 19 

 20 

 21 

 22 

 23 

 24 

 25 

 28 

 29 

 30 

 31 

 32 

 33 

 35 

 36 

 37 

 38 

 39 

 41 

 43 

 1 

 13 

 14 

 15 

 16 

 26 

 27 

 34 

 40 

 42 

 24 

 39 

 20 

 2 

 3 

 16 

 32  41 

 35 

 32 

 39 

 24 

 8 

 12  41 

 41 

 14 

 36 

 21 
 33 

 19 

 23 
 18 

 32 
 37 

 29 

 43 

 28 

Bogies & wheels R6272 (1061)

0SPD01061McHale R6272 & R6878Page 22



No. Part No Description Qty Description QtyNo. Part No
2BUGGY ARM FRONT CENTER PIVOTALA009411

2BUGGY WHEEL HOLDER FRONT RHS (RAKE)ALA009472

2BUGGY WHEEL HOLDER FRONT LHS (RAKE)ALA009483

1SCALE HEIGHT RHS WELD ASSY (RAKE)ALA009544

1SCALE HEIGHT LHS WELD ASSY (RAKE)ALA009555

1BUGGY RHS WELD ASSY R6272ALA010196

1BUGGY LHS WELD ASSY R6272ALA010207

2WORKING RANGE ADJ. LEVER WELD ASSYALA010248

COMPLETE FRONT PIVOT ASSY

2BUGGY FRONT PIVOT ASSYARK000269

COMPLETE RHS ASSEMBLY

1BUGGY RHS ASSY R6272ARK0004310

COMPLETE LHS ASSEMBLY

1BUGGY LHS ASSY R6272ARK0004411

2GATOR RUBBER HEIGHT ADJUSTER (RAKE)CBE0035912

8BEARING 6007 2RSCBR0000113

16BEARING 6205 2RSCBR0000914

4BEARING GLACIER PM 3530 DXCBR0034715

862MM INTERNAL CIRCLIP DIN 472CFA0000216

8SETSCREW M10X30CFA0002517

2SETSCREW M8X20 Z/PCFA0005218

2SETSCREW M8X16 Z/PCFA0010119

6NUT M16 NYLOCCFA0012820

4NUT M20 NYLOCCFA0012921

8WASHER MUDWING M10X38MM ODCFA0013422

4WASHER FLAT 8MM Z/PCFA0014723

6NUT M16 Z/PCFA0023124

8WASHER SKM10CFA0025125

4CIRCLIP 35MM EXTERNALCFA0051426

2ROTOR GREASE FITTING 6MMX1/8"MCFA0055027

2ROLL PIN 10X50 Z/PCFA0058828

2GREASE NIPPLE 1/8 BSP STCFA0059029

2GREASE NIPPLE M10X1.0 90 DEGCFA0075630

2LINCH PIN 4.5X40CFA0113131

6JUBLIEE CLIP 87MM-112MMCFA0113332

4WASHER SKM 20CFA0113733

8BUSH 27X30.25X62 REEL WHEELCMH0083834

2BUSH 85X100X10CMH0184235

4STUB AXLE WHEELCMH0286536

2BLANKING CAP 85X40 (RAKE)CPL0025737

8DUST CAP 170/60-8 VREDESTEINCTP0007038

6BALL JOINT M16 DIN71802�CTP0050639

4DUST CAP 6B1832C001 RAKE WHEELCTP0054340

8WHEEL 170/60 -8 ( V 64 )CWH0003741

2ROD 16X530CXR0028242

45 MM L SPACER 35X55X5CZE0437643

0SPD01061McHale R6272 & R6878Page 23



 1 

 2 

 3 

 4 

 5 

 6 

 7 

 8 

 9 

 10 

 11 

 12 

 13 

 14 

 15 

 16 

 17 

 18 

 19 

 20 

 21 

 22 

 23 

 24 

 25 

 27 

 28 

 29 

 30 

 32 

 33 

 34 

 35 

 36 

 37 

 38 

 39 

 40 

 41 

 43 

 44 

 45 

 46 

 47 

 48 

 50 

 51 

 52 

 53 

 54 
 55 

 56 

 57 

 58 

 48 

 43 

 25 

 41 

 28 

 54 

 47 

 42 

 42 

 11 
 32 

 10 

 47 

 24 

 50 

 51 

 47 

 52  29 

 56 

 19 

 34 
 39  52 

 26  49 

 26 

 56 

 20 

 48 

 35  32 

 2 

 47 

 38 
 32 

 53 

 32 

 28 
 52 

 29 

 39 

 34 

 26 
 49 

 26 

 56 

 45 

 31 

 1 
 30 

 58 

 22 

 32 

 21 

 55 

 31 

 33 

 23 

 44 

Bogies & wheels R6878 (1063)

0SPD01063McHale R6272 & R6878Page 24



No. Part No Description Qty Description QtyNo. Part No
2BUGGY CENTER CHASSIS WELD ASSY RAKEACH016281

2BUGGY ARM FRONT RAKEALA009402

2BUGGY ARM FRONT CENTER PIVOTALA009413

4BUGGY WHEEL HOLDER SIDE LHSALA009434

4BUGGY WHEEL HOLDER SIDE RHSALA009445

2BUGGY ARM RHS SWIVEL RAKEALA009456

2BUGGY ARM LHS SWIVEL RAKEALA009467

2BUGGY WHEEL HOLDER FRONT RHS (RAKE)ALA009478

2BUGGY WHEEL HOLDER FRONT LHS (RAKE)ALA009489

2BUGGY ARM OUTER RHS (RAKE)ALA0094910

2BUGGY ARM OUTER LHS (RAKE)ALA0095011

1BUGGY ARM BACK RHS (RAKE)ALA0095112

1SCALE HEIGHT RHS WELD ASSY (RAKE)ALA0095413

1SCALE HEIGHT LHS WELD ASSY (RAKE)ALA0095514

1BUGGY ARM BACK LHS (RAKE)ALA0095615

2WORKING RANGE ADJ. LEVER WELD ASSYALA0102416

2BUGGY FRONT WHEEL ASSY RHSARK0002217

2BUGGY FRONT WHEEL ASSY LHSARK0002318

4BUGGY REAR WHEEL ASSY LHSARK0002419

4BUGGY REAR WHEEL ASSY LHSARK0002520

2BUGGY FRONT PIVOT ASSYARK0002621

2BUGGY REAR PIVOT ASSY LHSARK0002722

2BUGGY REAR PIVOT ASSY RHSARK0002823

2GATOR RUBBER HEIGHT ADJUSTER (RAKE)CBE0035924

24BEARING 6007 2RSCBR0000125

24BEARING 6205 2RSCBR0000926

12BEARING GLACIER PM 3530 DXCBR0034727

2462MM INTERNAL CIRCLIP DIN 472CFA0000228

12SETSCREW M10X30CFA0002529

16SETSCREW M16X45 Z/PCFA0007430

8SETSCREW M8X25 Z/PCFA0010231

36NUT M16 NYLOCCFA0012832

4NUT  M8 NYLOC Z/PCFA0013233

12WASHER MUDWING M10X38MM ODCFA0013434

10WASHER FLAT 16MM Z/PCFA0014035

8WASHER FLAT 8MM Z/PCFA0014736

4BOLT M16X120 Z/PCFA0020937

6NUT M16 Z/PCFA0023138

12WASHER SKM10CFA0025139

16WASHER SKM16CFA0025240

12CIRCLIP 35MM EXTERNALCFA0051441

46MM X 1/8" 90� GREASE FITTINGCFA0054342

16GREASE FITTING 6MM X 1/8" M/MCFA0054943

6ROLL PIN 10X50 Z/PCFA0058844

10GREASE NIPPLE 1/8 BSP STCFA0059045

2LINCH PIN 4.5X40CFA0113146

6JUBLIEE CLIP 87MM-112MMCFA0113347

10BOLT M16X110 8.8 Z/PCFA0235448

12BUSH 27X30.25X62 REEL WHEELCMH0083849

2BUSH 85X100X10CMH0184250

2BLANKING CAP 85X40 (RAKE)CPL0025751

12DUST CAP 170/60-8 VREDESTEINCTP0007052

6BALL JOINT M16 DIN71802�CTP0050653

12DUST CAP 6B1832C001 RAKE WHEELCTP0054354

2GREASE BLOCK BUGGY ASSYCTP0055555

12WHEEL 170/60 -8 ( V 64 )CWH0003756

2ROD 16X530CXR0028257

125 MM L SPACER 35X55X5CZE0437658

0SPD01063McHale R6272 & R6878Page 25


